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CUSTOMER NAME: BEUJING NEW BUILDING MATERIALS PUBLIC LIMITED COMPANY
ADDRESS: TOWER A,BNBM CENTER,FUTURE SCIENCE PARK,NO.9,QIBEI
ROAD,CHANGPFING DIST,BELJING,FEOPLE'S REPUBLIC OF CHINA

Sample Name . GNG Moisture Resistant Gypsum Board
Product Specification : 2440x1220x12
Manufacturer - Beijing New Building Materials Public Limited Company

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.

SGS Ref No. o GZIN2311001156CM03_EN

Date of Receipt o 2023-11-28

Testing Period o 2023-11-28 ~ 2023-12-12

Test result(s) . For further details, please refer to the following page(s)
(Unless otherwise stated the results shown in this test report refer only
to the sample(s) tested)

Signed for

SGS-CSTC Standards Technical
Services Co., Ltd. ShenZhen Branch.

€4t'e

Jessie Ho
Authorized signatory

Uniless ptharwise sgraed in writing, 1h|:du:unul|t is issued by tha I:Dmpany :nh]m:np itz Senoral Conditions of Sarvica printed overoeaf,
avedlable on request or accessible at Attertion is drawn to the limitatien of lability,
indamnifica tion and jurisdiction msdﬂﬁmd therain. fny holder of this d.mlmam is advisad that information containad hareon reflacts
the Company & findings al the lime of iis inlervention only and within the limils of Chenl's instruclions, if any. The Company's sole
regponsibility ie 1o itz Cliant and this decumeant does nol eXonerate parliea o 8 rangaction from erelging all their rights and obligations
under the iransaction documanta. This documeant cannat be reproduced axcept in full, wilthoul prior writlen approwval of the Comparny. Any
unauthorized aflamtion, forgary or falsfication of the contant or appearance of this documeant is wnlawiul and offenders may be prosecutad
te the bullast axtent of the |aw. Unlur-u oiharwise stated the results shown In this test report refer cnly to the sampleis) tested and such
samplais) ara retained for 30 days only.
Attantion: Ta :Iwrk thiz authenticity of testing linspaciion report & cartificate, please contact us at telephona: (BE-T55) 2307 1443,
i amall; CH. Doccheckiisgs.com

1| et THHAL ’l'l-lni.'ﬂer.'H-TI Panf 8 o 3G, P g R o Phnt A, ey 30 b e, i ooy, B S, o D Shemien G, i ST WOPWLRJSGROUD 00 4

o [ E-RUTEREERERESERE RO TE (RE) TAErBE01-00, 8100, 1501, 1201-501 B 510 1(BE-T55) 250673 Wpacaina@spacen
I
Membar of the SGS Group (SGS SA)




TEST REPORT

No. : SZIN2311002595PL03_EN
Date : 2023-12-12

Page: 20of 7
Summary of Results:
No. Test ltem Test Method Result Conclusion
Length, width and BS EN 520:2004+A1:2009
1 ) See result Pass
thickness Clause 52, 53and 54
BS EN 520:2004+A1:2009
2 Flexural strength See result Pass
Clause 5.7
3 Surface water BS EN 520:2004+A1:2009 Front: 68g/m? 5
ass
absorption Clause 5.9.1 Back: 104g/m?
: BS EN 520: 2004+A1: 2009
4 Total water absorption 6.4% Pass
Clause 592
] BS EN 520: 2004+A1: 2009
5 Density 0.6x10% kg/cm? N/A
Clause 5.11
Note: Pass - Meet the requirements;

Fail : Does not meet the requirements;
N/A - Not Apply to the judgment.
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Onginal Sample Photo:

Test ltem 1 Test ltem 2,5 - Longitudinal

Test ltem 2,5- Transverse Test litem 3
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Test ltem 4
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Test Item 1: Length, width and thickness
Test Method: EN 520:2004+A1:2009 Clause 5.2, 5.3 and 5 4

Test Condition:

Nominal Dimension (Declare by client): 2440mmx1220mmx12mm

Test Resuli:
Test Result
Test ltem
Individual value Average | Tolerances
Length (mm) 2440 2440 2440 2440 0
Width (mm) 1220 1220 1220 1220 0
Thickness (mm) 1204 | 1210 | 1223 | 1226 | 1224 | 12.08 1216 0.04~0.26

Requirement in BS EN 520:2004+A1:2009 Section 4.9.2: Width tolerance: -4 mm~0 mm,

Length tolerance: -5 mm~0 mm, Thickness tolerance: -0.5 mm~0.5 mm

Conclusion: Pass
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Test Item 2- Flexural Strength
Test Method:- BS EN 520-2004+A1:2009 Clause 5.7
Test Condition:
Specimen: 400mmx300mmx12.20mm, 6pcs (3 pieces in each direction)
Test rate: 250N/min
Support span: 350mm
Condition: Dry to constant mass at 40C

Test Resuli:
Test result
Test ltem
Individual Average
Flexural Longitudinal 601.0 597 4 5772 592
Strength (N) Transverse 3208 3271 3187 322

Requirement in BS EN 520:2004+A1:2009 table 2:
Flexural Strength in Longitudinal direction Average value=516N, individual value=464N
Flexural Strength in Transverse direction Average valuez202N, individual valuez181N

Conclusion: Pass

Test ltem 3: Surface water absorption
Test Method: BS EN 520:2004+A1:2009 Clause 5.9.1

Test Condition:

Specimen: 125mmx125mmx12.20mm, 6pcs
Test Resuli:

Test result
Test ltem
Individual Average
Surface water Front 66 70 67 68
absorption (g/m?) Back 102 106 105 104

Client's requirement: Surface water absorption (g/m2) =180g/ m?2

Conclusion: Pass
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Test ltem 4: Total water absorption
Test Method: BS EN 520:2004+A1:2009 Clause 5.9.2
Test Condition:
Specimen: 300mm=300mmx12 20mm, 3pcs
Test Result:
Test result
Test Item
Individual Average
Total water absorption (%) 646 643 642 6.4

Client’s requirement: Total water absorption{%)=10%

Conclusion: Pass

Test ltem 5: Density
Test Method: BS EN 520:2004+A1:2009 Clause 5.11
Test Condition:
Specimen: 400mmx300mmx12.20mm, 6pcs (3 pieces in each direction)

Condition: Dry to constant mass at 407C

Test Result:
Test result
Test ltem
Individual Average
Density, Longitudinal 0.65 0.65 064
0.6
1x10% kg/em® | Transverse 0.65 0.65 0.64

Appendix information:

1. The above test methods were carried out by SGS-CSTC Standards Technical Services Co., Ltd.
Guangzhou Branch.

2. Unless otherwise stated, this report provides a declaration of conformity according to whether the

test results are within the specified limits or specifications without considering the measurement

uncertainty.
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